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1.Projector 1 (Y018/Y019/Y023) 
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 1 Y018 1123  Cover:Upper:EXP 1 

 2 Y018 1096  Speaker 1 

 3 Y018 1083  Cover:Rear:(Y018) 1 

 3 Y019 1084  Cover:Rear:(Y019) 1 

 3 Y023 1085  Cover:Rear:(Y023) 1 

 4 Y018 2704  Hexagon Head Bolt 8 

 5 Y018 1133  Keytop:EXP 1 

 6 Y018 1134  PCB:Keytop 1 

 7 Y018 1204  Ring:Zoom:(Y018/Y019) 1 

 7 Y023 1204  Ring:Zoom:(Y023) 1

 8 Y018 1136  Wire:Keytop 1 

 9 Y018 1206  Holder:Ring:Zoom:(Y018/Y019) 1 

 9 Y023 1206  Holder:Ring:Zoom:(Y023) 1

 10 Y018 2702  Pan Head Screw:M3x5 9 

 11 Y018 1110  Cover:Front 1 

 12 Y018 1064  Cap:Lens 1 

 13 Y020 6076  Power Supply Cord:NA 1 

 13 Y020 6077  Power Supply Cord:EU 1 

 13 Y020 6078  Power Supply Cord:CHN 1 

 14 Y018 6090  Soft Case 1 

 15 Y020 6079  Cable:RGB 1 

 16 Y018 6082  Rimote Control:EXP 1 

 17 Y018 1150  Filter:Left:Ass'y:CHN 1 

 18 Y018 1155  Filter:Right:Ass'y:CHN 1 

 19 Y018 1140  Cover:Lamp:Ass'y:(Y018) 1 

 19 Y019 1140  Cover:Lamp:5140:(Y019/Y023) 1 
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1.Projector 1 (Y018/Y019/Y023) 

Ed O'Brien
RTB 4
Parts for new model for China

Ed
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Item 15
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Ed
Sticky Note
RTB 5
New parts
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2.Projector 2 (Y018/Y019/Y023) 
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 1 Y018 5057  Power Pack:(Y018) 1 

 1 Y019 5057  Power Pack:(Y019/Y023) 1 

 2 Y018 5065  Wire:Marcury Lamp 1 

 3 Y018 5067  Wire:Control:Driver 1 

 4 Y018 2702  Pan Head Screw:M3x5 13 

 5 Y018 5083  PCB:Control:(Y018) 1 

 5 Y019 5083  PCB:Control:(Y019) 1 

 5 Y023 5083  PCB:Control:(Y023) 1 

 6 Y018 5096  Ground Plate:Base:Upper 7 

 7 Y018 5052  Power Supply Unit:(Y018) 1 

 7 Y019 5052  Power Supply Unit:(Y019/Y023) 1 

 8 Y018 5074  Safety Switch 1 

 9 Y018 2071  Fan:Axial:Optical Unit:(Y018) 1 

 10 Y018 2079  Case:Lamp 1 

 11 Y018 2055  Blower:Lamp 1 

 12 Y018 2060  Fan:Cooling:(Y018) 1 

 13 Y018 1211  Rubber Foot:Front 1 

 14 Y018 1210  Rubber Foot:Rear 2 

 15 Y018 1061  Cover:Lower:(Y018) 1 

 15 Y019 1061  Cover:Lower:(Y019/Y023) 1 

 16 Y018 3052  Optical Unit:Color:Wheel 1 

 17 Y018 2711  Pan Head Screw:M2.6x6 5 

 18 Y018 5094  Ground Plate:Base:Lower 1 

 19 Y018 3051  Optical Unit:(Y018) 1 

 19 Y019 3051  Optical Unit:(Y019) 1 

 19 Y023 3051  Optical Unit:(Y023) 1 
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Y018 1061  Cover:Lower:(Y018)   5 -  15 

Y018 1064  Cap:Lens   3 -  12 

Y018 1083  Cover:Rear:(Y018)   3 -   3 

Y018 1096  Speaker   3 -   2 

Y018 1110  Cover:Front   3 -  11 

Y018 1123  Cover:Upper:EXP   3 -   1 

Y018 1133  Keytop:EXP   3 -   5 

Y018 1134  PCB:Keytop   3 -   6 

Y018 1136  Wire:Keytop   3 -   8 

Y018 1140  Cover:Lamp:5140   5 -   2 

Y018 1140  Cover:Lamp:Ass'y:(Y018)   3 -  19 

Y018 1150  Filter:Left:Ass'y:CHN   3 -  17 

Y018 1155  Filter:Right:Ass'y:CHN   3 -  18 

Y018 1204  Ring:Zoom:(Y018/Y019)   3 -   7 

Y018 1206  Holder:Ring:Zoom:(Y018/Y019)   3 -   9 

Y018 1210  Rubber Foot:Rear   5 -  14 

Y018 1211  Rubber Foot:Front   5 -  13 

Y018 2055  Blower:Lamp   5 -  11 

Y018 2060  Fan:Cooling:(Y018)   5 -  12 

Y018 2071  Fan:Axial:Optical Unit:(Y018)   5 -   9 

Y018 2079  Case:Lamp   5 -  10 

Y018 2702  Pan Head Screw:M3x5   3 -  10 

Y018 2702  Pan Head Screw:M3x5   5 -   4 

Y018 2704  Hexagon Head Bolt   3 -   4 

Y018 2711  Pan Head Screw:M2.6x6   5 -  17 

Y018 3051  Optical Unit:(Y018)   5 -  19 

Y018 3052  Optical Unit:Color:Wheel   5 -  16 

Y018 5052  Power Supply Unit:(Y018)   5 -   7 

Y018 5057  Power Pack:(Y018)   5 -   1 

Y018 5067  Wire:Control:Driver   5 -   3 

Y018 5074  Safety Switch   5 -   8 

Y018 5083  PCB:Control:(Y018)   5 -   5 

Y018 5094  Ground Plate:Base:Lower   5 -  18 

Y018 5096  Ground Plate:Base:Upper   5 -   6 

Y018 6082  Rimote Control:EXP   3 -  16 

Y018 6090  Soft Case   3 -  14 

Y019 1061  Cover:Lower:(Y019/Y023)   5 -  15 

Y019 1084  Cover:Rear:(Y019)   3 -   3 

Y019 1140  Cover:Lamp:5140:(Y019/Y023)   3 -  19 

Y019 3051  Optical Unit:(Y019)   5 -  19 

Y019 5052  Power Supply Unit:(Y019/Y023)   5 -   7 

Y019 5057  Power Pack:(Y019/Y023)   5 -   1 

Y019 5083  PCB:Control:(Y019)   5 -   5 

Y023 1085  Cover:Rear:(Y023)   3 -   3 

Y023 1204  Ring:Zoom:(Y023)   3 -   7 

Y023 1206  Holder:Ring:Zoom:(Y023)   3 -   9 

Y023 3051  Optical Unit:(Y023)   5 -  19 

Y023 5083  PCB:Control:(Y023)   5 -   5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



9 

Y020 6076  Power Supply Cord:NA   3 -  13 

Y020 6077  Power Supply Cord:EU   3 -  13 

Y020 6078  Power Supply Cord:CHN   3 -  13 

Y020 6079  Cable:RGB   3 -  15 
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